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DDX: Bone malignant
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High bone turnover

Bone formation (use 18-24 mths)
(  ) 10. Teriparatide (Forteo) 
600 mcg Sc OD
(  )  BMD T-score  -2.5 S.D
+>2 Vertebal Osteoporosis Fx
(  ) BMD T-score  -2.5 S.D 
+1 Hip osteoporosis Fx Rt/Lt 
(  ) BMD T-score  -3.5 S.D 
+ 1 Vertebal Osteoporosis Fx
(  ) Failure of anti-resorptive Rx +
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+Nutrition
+ Reduce risk
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+ Calcium
+ Vit D, C, B6
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Major Risk Factor (1) 

 Previous Fragility Fx

 Glucocorticoid Tx

 FRAXTM (Internet)

 2 nd Osteoporosis

Minor Risk factor (2)

 Age F > 65 Y , M > 70 Y

 Early menopause 45 Y

 Estogen deficiency > 1 Y

 Parenteral Hip Fx

 BMI < 19 Kg/m2

 Smoking

 Alcoholism
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Anti –Resorptive Drug
Calcium 1,000 mg/d + vit D at least 400 IU/d for maintainance
1. Drug of Choice (Indication)
1. Prevention and treatment for PMO
2. Prevention and treatment for GIO
3. Prevention and treatment for osteoporosis in Men
(  ) 1.Alendronate 70 mg plus tab per week (NED) 
(  ) 2.Risedronate 35 mg/wk, 150 mg/mth tab (NED) 
1. Prevention and treatment for PMO
2. Prevention and treatment for GIO
3. Prevention and treatment for osteoporosis in Men
4. Treatment Paget’s disease
(  )  3.Zoledronic acid 5mg/100ml IV per year (NED)
2. Alternative Drug (Indication)
1. Prevention and treatment of PMO
2. Treatment for Osteoporosis in Men with high risk for Fx
(  ) 4.Strontium ranelate 2 g Sachet OD (NED)
3. Alternative Drug for Female only (Indication)
1. Prevention and treatment for PMO
(  )  5. Denosumab 60 mg SC injection q 6 mth (NED)

Check serum calcium and vitamin D q 6 mth
Clcr >15 mL/min
No hypocalcemia

(  ) 6.Ibandronate 150 mg tab per month (NED)
4. Alternative Drug for Female Vertebra only
1. Prevention and treatment for PMO
2. Reduce risk of Breast cancer
(  ) 7.Raloxifene 60 mg/D tab (NED)
5. Alternative Drug for Vertebra only 
1.  Bone Pain     2. Hypercalcemia 3. Sudeck disease 
(  ) 8.Calcitonin 200 IU nasal spray  (NED)

(  ) 9. Calcitonin 50 IU inj. (ED)                 


